
 

DOES RHEOLOGY RESTRICT THE SECONDARY SETTLER 

CAPACITY? 

B. De Clercq, Stijn Van Hulle and P.A. Vanrolleghem 

Department of Applied Mathematics, Biometrics and Process Control (BIOMATH), 

Coupure Links 653, B-9000 Gent, Belgium 

 

ABSTRACT 

Consideration of sludge rheology is very important for a proper solids transport and to 
obtain the necessary settler capacity. Although a true yield stress does not exist, large 
apparent viscosities at low shear rates inhibit an efficient sludge transport. Research 
indicates that the dimensionless ratio of gravity to viscous forces is an important 
operational parameter towards settler capacity. To improve solids transport scraper 
mechanisms are utilized that introduce extra shear to (i) overcome the pseudo-yield 
[...]
	Ex-Situ Treatment of Groundwater Plume Contaminated with MTBE and other Gasoline Additives at Pascoag, RI Using a Biomass Concentrator Reactor
	Effects of Potassium Permanganate and Hydrogen Peroxide on the Biodegradation of Weathered Crude Oil in Sediments from Indiana Harbor Canal
	Investigation of Hydrocarbon Phytoremediation Potential of Lupines in Laboratory Microcosms
	Modeling Studies to Support Design of a Field Evaluation of In Situ Bioremediation of Perchlorate-Contaminated Groundwater
	Structure of Microorganisms Growing on Phenanthrene in a Coal-Tar Contaminated Aquifer: Support for Natural Attenuation as a Remedial Alternative

	Session 22: Pretreatment and Effluent Guidelines Regulatory Update
	The New 2004 U.S. EPA Local Limits Development Guidance
	Balancing Industrial Growth and Water Quality in the Sonoran Desert: Local Limits Evaluation in Central Arizona
	New Effluent Guidelines Strategy and the 2004/200Speaker Plan
	Effluent Guidelines Evaluation of Two Primary Industrial Categories: Organic Chemicals and Petroleum Refineries
	ACC Remarks on EPA's Preliminary Effluent Guidelines Plan
	EPA's Effluent Guidelines Program 2004-2005 Preliminary Plan: An Industry Perspective
	Hauled Waste Compliance Enforcement Program

	Session 23: Wet Weather Treatment Issues
	Review of EPA Blending Policy: Legal and Regulatory Considerations
	Wet Weather Treatment Pilot Testing: High Rate Clarification and UV Disinfection in a Cold Climate
	Piloting Technologies for Increasing Wet Weather Biological Treatment Capacity at the Indianapolis Belmont AWT Plant
	In Search of the Best Blend: Optimizing Wet Weather Biological Treatment Under the National Blending Policy

	Session 24: Side Stream Treatment
	Taking the ""Waste"" Out of Waste Activated Sludge: New Process Configuration Uses Waste Activated Sludge to Treat Wastewater More Efficiently
	Prenitrification and Seeding for Enhanced Nitrification
	Modeling the Impact of Anaerobic Digestion on the Overall Performance of Biological Nutrient Removal Wastewater Treatment Plants
	Pilot Scale Tests of a Unique Approach for BNR Upgrade of a Short SRT, High Purity Oxygen System at Pima County, AZ
	Start-up of a Nitrification/Denitrification Activated Sludge Process with a High Ammonia Side-Stream: Challenges and Solutions

	Session 25: Volume Reduction
	Getting the Solids Out: Optimization of Solids Thickening and Dewatering Processes Increases Plant Capacity
	Performance Testing of Rotary Press Dewatering Unit under Varying Sludge Feed Characteristics
	State-of-Practice of DAFT Technology: Is There Still a Place For It?
	Use of Centrifuges for Thickening Primary and Secondary Solids: A Survey of North American and European Wastewater Facilities
	WERF: Phase 1: Factors Affecting Conditioning During Dewatering:  Sludge and Polymer Characteristics
	WERF: Phase 2: Factors Affecting Conditioning During Dewatering: Influence of Dewatering Equipment
	The Role of Shear in the Generation of Nuisance Odors from Dewatered Biosolids
	Effects of Solids Concentration on Capillary Suction Time as a Measurement Method of Wasteater Sludge Dewaterability
	Hot Sludge Goin' In, Drier Solids Comin' Out

	Session 26: Design/Construction/Rehabilitation
	Study on Two-Generation Life-Cycle Evaluation by Both Cost and CO2 Emissions for the Selection of Sewer System Alternatives with Cases of Using Recycled Products
	Contractual Benefits of Performing a Geotechnical Baseline Report
	Are You Going to Vacuum Soon? Establishing Unbiased Specifications and Design Criteria for a Vacuum Sewer System Design-Build Project
	Innovative Technolgies of Detroit's Large CSO Control Facility
	Underground Waterfalls
	Two Pumping Stations for the Price of One
	On Site Synthetic Performance Testing of  Flushing Chambers Validates Self-Cleaning Criteria and Optimizes Commissioning of CSO Consolidation Conduit
	Measures for Improvement of Combined Sewer Systems in Yokohana

	Session 27: The Basics - Collection Systems 101
	The cMOM Process in Smaller Bite3s: cMOM ""Lite""
	Sewer Television Inspection: Going Digital in the GIS World
	Holistic Approach to I/I Removal Provides Multiple Benefits
	Proactive Financial Planning in a Small Community
	An Overview of Performing a SSES
	System Evaluation and Capacity Assurance Plan
	Do You Know the Conditon of Your Interceptor System?

	Session 28: Trading: TMDLs and Beyond
	Finding the Best Valued Solution to Meeting Your Long Island Sound Nitrogen Waste Load Allocation
	Developing a Nutrient Trading Program in Maryland
	Mercury Offset Program for the Sacramento River Watershed
	Evaluating the Benefits of Implementing Watershed Management Alternatives Versus WWTP Structural Alternatives: Water Quality Trading on the Truckee River
	Developing a Value Tent to Support Multi-Credit Trading in the Conestoga Watershed

	Session 29: Water Quality Modeling
	Understanding Water Quality: A Vital Sewer Overflow Abatement Program Tool
	Assessing Bacteria Source Impacts on Beaches: A Modeling Approach
	A Tale of Two Cities: Fecal Coliform Bacteria Modeling in Omaha and Wichita
	Minnesota River Watershed Model and TMDL
	Regional Modeling of San Antonio River Basin in Texas
	Improved Conveyance Estimation: The Key To 1-D River Modeling
	Application of a Linked Water Quality Response Model for Establishing Nutrient Criteria for the California Oak and Chaparral Sub-Ecoregion

	Session 30: Hypoxia in the Gulf of Mexico-A National Watershed Issue
	Session 31: Workload Analysis and Performance Measurement
	Resource Loading Tool Effectively Supports Akron's Change Management Project
	Defining Laboratory Core Competencies for Organizational Optimization
	Customer Service Optimization and Benchmarking Measuring for Success
	The Metric-Driven Utility:  Why the How Is More Important Than the What

	Session 32: Decision Support Systems
	Best Practices for Implementing an Enterprise Resource Planning (ERP) System
	Establishing a Sewer Modeling Operational Unit in a Modern Wastewater Management Utility
	Integrated Decision Support System Simplifies Capital Improvement Planning
	Innovative Selection Process of Equipment Manufacturers Using the Unranked-Paired Comparison Technique

	Session 33: Water Reclamation and Reuse Emerging Contaminants in Water Reuse
	Metabolic Removal of Organic Micropollutants in Artificial Groundwater Recharge Systems Using Water of Impaired Quality
	NDMA Removal and Reformation Prevention
	Fate and Transport of N-Nitrosodimethylamine (NDMA) in Soil Columns
	Validation Testing of a UV Disinfection System to Achieve Regulatory Approval for Wastewater Reuse
	Disinfection Strageties: Not as Simple as They Used to Be
	Infectious Protozoan Parasites in Reclaimed Water

	Session 34: Biotechnology for Controlling Odor and VOCs
	Performance Evaluation of Rotating Drum Biofilters for VOC Removal: Effects of Gas Contact Time and VOC Properties
	Odor and Performance Changes of Thermophilic Anaerobic Digesters During Periods of Temperature Increases in Pilot and Full-Scale Operations
	Pilot and Full Scale Studies of the Treatment of ATAD Offgases with Biofilters
	Selecting Bioscrubbers at Gas Contact Time of 2 Seconds for Foul Air Treatment at a 340 mgd Headworks
	Odor Modeling: Case Study Shows Cost Savings and Field Verified Results
	A Coordinated Approach to Odor Control in Collier County, Florida
	Bio-Filters: A Greener Approach to Odor Control
	Lansing Odor Control Strategy: Public Relations and Design, Construction, and Operation of Odor Control Systems Including Basin Flushing systems, Biofilter Installation, and Reconditioning of Existing
	Designing Biofilters Through Odor Predicitve Models

	Session 35: Small Community Wastewater Treatment
	Enhanced N Removal Using Horizontal, Subsurface  Flow, Fixed Film Beds with Recycle
	Performance Analysis of Recirculating Biological Filters for Small-Scale Applications: Filter Properties and Operation
	Ammonia Removal in Large Aerated Lagoons
	Evaluation and Prediction of Metal Removal by Natural Aquatic Systems
	Nutrient Removal Using the Simple Dual Sludge System with an UMBR (Upflow Multi-Layer Bioreactor) and Aerobic Biofim Reactor for Small Sewage Treatment
	Applications of Subsurface Drip Dispersal Technology in Engineered Ecological Systems

	Session 36: Biological Nutrient Removal
	Interaction Between Aerator Type and Simultaneous Nitrification and Denitrification
	Bench-Scale Testing of the IFAS Technology at the Mamaroneck WWTP
	Decision Tree for Troubleshooting Biological Phosphorus Removal
	Teaming Up to Meet the Startup Goals of Las Vegas BNR Facility
	Operational Strategies and Treatment Technologies for Meeting Very Low Total Phosphorus Limits
	Internal Recycle ... A Side-By-Side Comparison for Reducing Total Nitrigen Values
	Improving Plant Performance and Energy Efficiency in a Sequencing Batch Reactor and Extended Aeration Facility in Central Oklahoma Using Advanced Respirometeric Monitoring
	On-line Analyzer Applications for BNR Process Control

	Session 37: How to Fit the Disinfectant to the Situation
	Operating One of the World's Largest UV Disinfection Systems, The Good, The Bad, and the Ugly
	A Better Beach with Ozone Disinfection
	Zero to Disinfection in Six Months: Orange County Sanitation District Accomplishes Effluent Disinfection Goal by Dosing Primary Influent
	Optimizing Disinfection through Mixing and ORP Control: A Case Study of the Asplund WWTF in Anchorage, Alaska
	Atlanta CSO Pilot Plant Performance Results
	Impact of Biological Nitrogen Removal on Chlorination at New York City Water Pollution Control Plants
	Disinfection of Fecal Coliforms and Salmonella in Thermophilically Digested Biosolids
	Disinfection Performance of Chlorine Contact Tanks in New York City Water Pollution Control Plants (WPCPs)
	Assessment of the OMNIPURE Marine Sanitation Device
	Investigation of High Fecal Coliforms in the Final Effluent

	Session 38: Sustainability, Design and Management
	A Sustainability Case Study: the Traverse City MBR Facility
	Implementing Sustainability in Water Recycling
	Sustainable Integrated Effluent Reuse in a Regional Australian City
	Multi-Objective Prioritization of Projects of a Capital Improvements Program for Tijuana, Baja California, Mexico

	Session 39: Activated Sludge - Filaments, Foaming, Toxics and More
	Investigating the Structure of Activated Sludge Flocs: Morphologic and Compositional Characterization of Surface and Bulk Components
	Determining Growth Rate, Yield and Maintenance Coefficient of Filaments and Floc Formers Using Substrate Uptake Tests and Metabolic Modeling
	Relationship Between Seasonal Biological Foaming and Lipase Activity in Activated Sludge
	Impact of Operational Parameters on the Removal of Particulate COD in the Activated Sludge Process
	Using Ecology to Mitigate Toxic Shock  Loads in Activated Sludge
	Is Biomass Concentration a Factor Determining the Sensitivity of Activated Sludge to Toxic Shocks?
	Biodiversity in Activated Sludge Through Bio-Augmentation: Incorporating Nitrifiers from Treatment of High-Strength, Elevated-Temperature Recycle Streams
	Does Rheology Restrict Secondary Settler Capacity?
	Effects of Aeration Cycles on Populations of Nitrifying Bacteria and Nitrogen Removal in Intermittently-Aerated Reactors
	Effect of Copper on Viable Populations and Community Structures of Nitrifiers and Heterotrophs in Activated Sludge

	Session 40: Membranes and Moving Bed Bio-Reactors
	Full-Scale Treatment of a Petroleum Industry's Wastewater Using an Immersed Mambrane Biological Reactor
	Treatment of High strength Pet food Wastewater Using Two Stage Membrane Bioreactors
	Membrane Fouling in Anaerobic Membrane Bioreactor (AMBR) Treating Swine Manure
	Pretreatment of Food and Diary Processing Wastewaters: Full Scale Application of the Biological Suspended Carrier Reactor System
	Pretreatment of a Flavor manufacturer Wastewater Using Kaldnes Moving Bed Biofilm Reactors
	1,4-Dioxane Bio-Degradation Pilot Studyat the Lowry Landfill Superfund Site

	Session 41: Biological Nutrient Removal
	The Effect of High Temperatures on BNR Process Peformance
	combining Aerated-Anoxic and UCT Processes for Biological Nutrient Removal: Lessons from a Full-Scale Study
	Supplemental Methanol Optimization for Enhanced Performance and Kinetics in a Step-Feed BNR Reactor
	Achieving Low Effluent Nitrogen Levels at a Unique Nutrient Removal Facility
	Enhnanced Step-Feed Biological Nitrogen Removal via Simultaneous Nitrification and Denitrification at NYC WPCPs
	Not Your Normal Nitrates:  Nitrite Problems in Rerate Pilot Testing Result in Innovative BNR Step Feed Process
	Stress-Response Dynamics of Autotrophs Under Different Physical and Environmental Conditions
	Nitrification Rate Testing using WERF's High F/M  Protocol:  Lessons Learned

	Session 42: Primary and Secondary Clarifiers
	Optimizing Clarifier Inlet and Outlet Arrangements Leads to Improved Performance and Big Savings
	Development of Primary Clarifiers Design Curves
	Optimization of Chemical Enhanced Primary Treatment Process
	New Primary Scum Handling System for the City of Detroit's WWTP:  An Innovative Approach
	Are You Inclined to Improve Settling: Cost Effective Increasing of Secondary Clarifier Capacity with Inclined Plates
	Adjusting Floc Cations to Improve Effluent Quality: The Case of Aluminum Addition at Sioux City Wastewater Treatment Facility
	Batch Settling Column and Full-Scale Stress Testing to Evaluate Secondary Clarifier Solids Loading Capacity
	Reducing Sludge Blanket Depth in Circular Scraper Secondary Clarifiers Using a Sludge Collection Ring

	Session 43: Biosolids Quality Issues
	Maintaining Class B Biosolids Post-Dewatering Through Low-Level Lime Dosing
	Evaluation of the Mobility of Pollutants, Nutrients and Pathogens from Biosolids to Groundwater after Land Application
	The Fate of Phosphorus from Long Term Biosolids Application
	Loading Up on Arsenic: Implications of Future Drinking Water Limit on Wastewater Systems
	A Proactive Approach to Managing Biosolids: Using Statistical Modeling to Optimize Cost, Product Quality, and Public Relations
	Pathogen Inactivation through Organic Acids in Anaerobic Digestion
	Evaluation Innovative Long Term Nitrate Management Solution for Biosolids Application Fields
	Low-Technology Storage and Air Drying Methods to Achieve Class A Biosolids

	Session 44: Biosolids Issues in Louisiana
	Alkaline Processing by Closed System for Morgan City and Shreveport, Louisiana
	Municipal Wstewater Sludge Drying to Class A: Case Report St. John the Baptist Parish, Louisiana
	Sewage Sludge and Domestic Septage Use or Disposal Regulations and Permitting Requirements in Louisiana: Present and Future Trends
	Lafayette's Biosolids Program: Past, Present and Future
	Biosolids and Beneficial Reuse in New Orleans
	St. Tammany Parish Residuals Program

	Session 45: Wet Weather Issues - And There are Plenty
	Development of a High-rate Sedimentation Process for Wet Weather Treatment
	Combined Sewer Separation: Not Necessarily the Answer to CSO Control
	SSO Evaluation and Reduction Using Database Procedures
	Collection System Flow Equalization Saves $25 Million
	Keep It In The Pipe: A Successful Methodology for Conducting a SSES and Developing a Cost  Effective SSO Long Term Control Plan
	WERF: Peak RDII Flow Reductions: Case Studies and Protocol
	Screen and Disinfection as a CSO Control Method

	Session 46: Monitoring for Watershed Management
	Evaluating Monitoring Data in San Diego County: Watershed-Based Water Quality Assessment Strategy
	Implementation and Initial Results of a Long-Term Monitoring Program for Watershed Management in the City of Atlanta
	Net Ecological Benefit Associated with the Creation of an Effluent Dependent Aquatic Ecosystem in Southern California
	Challenges in the Design and Construction of a Multi-Objective Water Resources Project: A Case Study

	Session 47: Tools for Watershed Management
	Developing Key Water Quality Indicators for Sustainable Water Resources Management
	Small Scale Microwatersheds as a Water Quality Management Tool
	Watershed-Based Permitting: A Tool for Implementing Watershed Management

	Session 48: Endocrine Disruptors
	A Comparison of Hormone Levels and Land Use Patterns in a North-Central Texas Watershed
	EDCs in Wastewater: What's the Next Step?
	Accumulation of Estrogen-Like Compounds in Foods for Wild Carp in Rivers

	Session 49: Use Attainability Analysis
	Chesapeake Bay Program Implementation of a Water Quality Goal Flush Taxes and Watershed Permits
	A River is Reborn: TheUse Attainability Analysis for the Lower Des Plaines River, Illinois
	Use Attainability Analysis (UAA) for pH and Turbidity for the Central Valley, California

	Session 50: Louisiana Coast Area--America's Imperiled Wetlands
	LCA Overview
	Coastal Loss: Hurricanes and New Orleans

	Session 51: Gaining Efficiencies in Combined Water/Wastewater Agencies
	Using Field Automation to Improve Combined Wastewater Collection and Water Distribution Services at City of Phoenix Water Services Department
	Building the Transition to Consolidate Water and Wastewater Operations
	Using LEED(TM) for Municipal Infrastructure: Reality vs. Hype
	Optimizing Capital and O&M Decisions
	On-Line Project Management for Water and Wastewater Design and Construction Projects

	Session 52: Continual Improvement in Utility Management
	Management Systems for Water and Wastewater Utilities: To Be or Not To Be
	Integrating Management Systems in Charleston, South Carolina
	Integrating Environmental Performance in Asset Management
	From QualServe Benchmarking to ISO Standards; What's New and What's to Come
	Incorporating Balanced Scorecard and Performance Measurement Management Systems in Eugene, Orregon

	Session 53: Membranes and Technology
	Hydrogenotrophic Denitrification of Groundwater in a Membrane Bioreactor Assisted by Membrane Gas Diffusion
	Integrated Membrane Systems for Wastewater Reuse
	A Pilot Study Designed to Define the Operating Protocol for a Multiple Barrier Membrane System
	Comparison of Advanced Water Treatment Methods for Partial Desalting of Tertiary Effluents
	Evaluation of Salinity Gradient Solar Ponds for Integrated Brine Disposal

	Session 54: Regulatory Update 2004
	Session 55: Sources and Control Technologies
	The Value of an Odor -Quality-Wheel Classification Scheme for the Urban Environment
	Assessment of Odor Formation Mechanisms in an Activated Sludge Basin at the Northeast Wastewater Treatment Plant
	VOCs in CSOs and CSO Storage Facilities in the Chicago Metropolitan Area
	Development of a Structured Model for Odour Formation and Emissions from Anaerobic Slidge Digestion
	Membrane Bioreactor (MBR) for VOC Emission Reduction and Wastewater Reuse in the Chemical Manufacturing Industry
	Air Ionization for Odor Control at Wastewater Treatment Facilities: Full-Scale Performance Data
	Effective and Affordable Force Main Odor Control through Small Oxygen Generators
	Specialty Carbon Testing at a High Sulfide Force Main Discharge

	Session 56: Alphabet Soup: GIS/CMMS/EAM
	City of La PuenteSewer Master Planning Utilizing Innovative GIS Solutions
	Asset Management and GIS Integration: New Orleans Style
	GIS Support Tools for Wastewater Finding the Digital Edge
	Spatial Estimates of Stormwater Pollutant Loading Using Bayesian Networks and Geographic Information systems
	Beyond Work Orders: Nashville Metro Water Services Builds GIS/CMMS for Asset Management, Analysis, and More
	Stormwater System Analysis Integrating MMS, GIS, and CAD Mapping for Decision Support
	Bridging Islands of Data
	Benefits of Storing CCTV Inspection Data in IMS and GIS

	Session 57: The Process of Operations
	The Basics of Automated Activated Sludge Process Control: Keep It Simple
	The Use of Automated Oxygen Uptake Rate Measurements to Improve the Reliability of a Nitrification/Denitrification Activated Sludge Treatment Plant
	Treatment Plant Power Failure Evaluation
	Sow's Ear to Silk Purse: Upgrade and Expansion of the Solids Handling Facilities at the Henrico County Water Reclamation Facility

	Session 58: The Process of Maintenance
	Development of Diagnosis System for Equipment Protection by Optical Fiber Sensor and Power Line Communications
	Preventing Process Train Wrecks!
	What Price Preventive Maintenance
	The Art of Controlling Maintenance Work

	Session 59: Laboratory Issues
	Membrane Filtration Development for Environmental (Aqueous) Matrices
	Investigation of Industrial Wastewater Discharge to a POTW
	Determining Detection Limits for Environmental Analysis

	Session 60: Process Analyzer Performance
	South West Water (Cornborough WWTP) Automatic Sludge Age Control Benefits
	Optimization of Dissolved Oxygen in a Municipal Anaerobic Digester Using Luminiscent Dissolved Oxygen Probes
	Determination of Organics in Wstewater: Five Decades of Development

	Session 61: Anaerobic Treatment for Municipal Wastewaters: An Emerging Technology in Latin America
	Anaerobic Digestion Applied to Municipal Wastewater Treatment: Facts and Limitations of an Adapted Technology for Latin America
	Investigation and Experience with Post Treatment for UASB Reactors in Brazil
	Selected Experiences in the Application of UASB Technology for Large-Scale Municipal Advanced Wastewater Treatment Applications

	Session 62: Water Business in Latin America: Experiences in Water Services and Faciities Opereation
	Construction, Equipping, and Operation of Municipal Wasewater Treatment Plants in Mexico under the Concession Provate Financing Scheme
	Privatization of Water Services in Chile: The Experience of Aguas Andianas in the Metropolitan Area of Santiago

	Session 63: Biological Nutrient Removal: Minding Your P's and N's
	Biokinetic Characterization of the Acceleration Phase in Autotrophic Ammonis Oxidation
	Tracking Imported Nitrifying Biomass in Cold Sequencing Batch Reactors Using FISH
	Investigating the Role of Oxidative Stress Mechanisms in Chemically-Inhibited Nitrifiers
	Evaluating the Impact of Anoxic Sludge Recycle on Net Sludge Yield
	Impacts of System Operation and the Biochemistry of Enhanced Biological Phosphorus Removal on the Occurrence of Anaerobic Stabilization
	Distributed Microbial States in Nutrient Removing Activated Sludge Systems: Simulation of an Important But Neglected Phenomenon
	Why Phosphate Accumulating Organisms (PAOs) Win the Competition in EBPR Systems
	Applicability of an Extant Batch Respirometric Assay in Describing Dynamics of Ammonia and Nitrite Oxidation in a Nitrifying Bioreactor
	Evaluation of Metal Cation Stoichiometry with Biological Phosphorus Removal in Full-Scale EBPR Processes

	Session 64: The Food Industry
	Industrial Process Wastewater Pretreatment Technology Selection fo High BOD Wastewater from Soft Drink Syrup Manufacturing
	The Fate and Effects of Selected Veterinary Antibiotics on Anaerobic Swine Lagoons
	Sludge Reduction and Process Improvements by Uncoupling of Biochemical Processes
	On-Site Pilot Demonstration of the Static Granular Bed Reactor (SGBR)
	Fouled on the Play:  Long Term Membrane Separation Process Operation Reveals Challenges and Solutions
	Optimization of Intermittent Aeration for Nitrogen Removal from Swine Wastewater

	Session 65: Remediation and Leachate Treatment
	Demonstration of Resin Adsorption Technology for Treatment of VOCs in Groundwater
	Chromium-Contaminated Soil Treatment by In-Situ Stabilization
	Environmental Remediation and Education in Wichita, Kansas
	Integrated Corrective Measures at a Complex Site
	Novel Biological Treatment of  Ammonia for Low C/N Ratios: Case Study of Landfill Leachates Treatment
	Landfill Leachate Treatment Using Submerged Membranes and Reverse Osmosis Technology
	Crude Oil Pipeline Abandonment Case Study Kalamazoo County, Michigan

	Session 66: Membrane Bioreactor Treatment
	Side-by-Side Comparison of Four Different Membrane Bioreactor Technologies in Hawaii
	Traverse City: The Largest Operating MBR Facility in North America
	Phased Design-Build Converts 0.5 MGD SBR to 2.5 MGD MBR
	New Technology for a New Plant: Brightwater Membrane Bioreactor Process
	Simultaneous Nitrification-Denitrification and Phosphorous Removal (SNDPR) in Continuously Fed and Aerated Membrane Bioreactor
	Cost Analysis of MBR Systems for Water Reclamation
	Peak Flow Handling Ability of a Membrane Bioreactor

	Session 67: Fixed Film Processes - New Approaches
	New Submerged Biofilm Reactor and Deep Bed Filter for Nitrogen Removal in Warm Saline Wastewater
	Concurrent Physical and Biological Treatment: The Influence of Media Characteristics in Static Low Density Media Filters
	Denitrification Filters: A Comparison of Manufacturers and Review of Performance, Patent and Bidding Issues
	Successful Full-Scale Implementation of a Biological Aerated Filter for Second Stage Nitrification
	Biological Aerated Filters (BAF) in Europe: 21 Years of Full Scale Experience
	Full-Scale Pilot Testing of an Attached Growth, Moving Bed Bio-Reactor as a Retrofit of the RBC Process

	Session 68: Anaerobic Digestion
	Large Egg-Shaped Digester Issues and Improvements
	Advanced Digestion in the U.K.: Technology Developments and Options for Optimisation of Sludge Assets
	Evaluation of the IWA Anaerobic Digestion Model (ADM1) for Simulating Full-Scale Anaerobic Sewage Sludge Digestion
	Thermophillic-Mesophillic digestion: Occurrence and Prevention of High VFAs
	Enhanced Anaerobic Treatment of WWTP Sludge : An Efficient Way Towards Sludge Minimization
	High Rate Anaerobic Digestion with Mechanical Shear: A Case Study at the Caldwell, ID  WWTP
	Evaluation of the Two-Phase Anaerobic Digestion Process for Baltimore's Back River Wastewater Treatment Plant
	Upgrading Digesters to Increase Reliability and Revenue

	Session 69: Operations and Maintenance
	Timing is Everything: The White Oaks Sanitary Sewer Diversion and Storage Project
	The Pipe Break of the Winter of 2003: Middlesex County utilities Authority Pipeline Failure
	Deep Tunnels for Sewage Storage and Conveyance: Lessons and Opportunities
	180-MGD Self-Cleaning Pump Station: Modeling and Operation
	Extending Pipeline Life Through Corrosion Control Optimization with Atmospheric Hydrogen Sulfide Monitoring and Caustic Slug Dosing
	Effective Fats, Oil and Grease Control: Honolulu's Program Results
	Awakening from the Nightmare on 10th Street: Trenchless Repair to Prevent Deep Excavations in Closed Rear-Yard Easements
	Removing Infiltration and Inflow (I/I):  Pilot Program Examines Collection System Rehabilitation Effectiveness

	Session 70: Biomonitoring, Bioassessment and Toxicity
	Water quality Monitoring of the Osage Creek above the Highway 112 Bridge Near Cave Springs, Arkansas
	Use of Stable Isotopes to Trace Sewage Effluent through a Forested Mid-Order Stream in the Vicinity of Greensboro, NC
	Quantification of Escherichia Coli and Enterococci Levels in Wet Weather and Dry Weather Flows
	Biological Interference in the Whole Effluent Toxicity Protocol: Measurement, Elimination and Impact on Permit Implementation
	The Use of Municipal Resources for Watershed Assessment and Monitoring
	How Physical Habitat Assessments and Biological Community Assemblages Provide Real Insight Into Water Quality Benchmarking: An environmental Engineer's Perspective: An Environmental Engineer's Perspec

	Session 71: Watershed Nutrient Issues
	Lake Apopka Restoration
	Balancing Point Source and Agricultural Controls in the Mississippi River Basin
	The Effects of Land Use/Land Cover, Geomorphology, and Climate on the Magnitude and Timing of Nitrogen, Phosphorus, Organic Carbon, and Suspended Sediment Concentrations in Three Coastal Plain Watersh
	Quantifying and Reducing Nutrient Runoff from Agricultural Practices: Phase II
	The Bioavailability of Dissolved Organic Nitrogen from BNR Treatment Plants: The Scientific Approach and Policy Issues
	Watershed Solutions to Real Nutrient Impairments

	Session 72: Ecosystem Restoration
	Implementing a Comprehensive Function-Based Watershed Assessment and Planning Protocol To Target Stream and Wetland Restoration
	Design Method for Stream Restoration for Erosion Control and Sediment TMDLs Based on Management of Time Integrated Value of Erosive Shear Stress (Work Done) on Stream Segments